



2608

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1	3418	822866A 1	TRANSOM BRACKET	1	(Black-Port)	
2	22	98727	FITTING, Grease	1		
3	17	99604	PIN, Groove	1		
4	3418	822865F 2	TRANSOM BRACKET	1	(Black-Starboard)	
5		19618A 2	TILT LOCK LEVER	1	(Black)	
6	24	99622	SPRING	1		
7	23	65830	NYLINER	1		
8	24	812708	SPRING	1		
9		812709T	KNOB	1	(Black)	
10	17	99615	PIN, Groove	1		
11	12	19619	WASHER	2		
12		18486F 5	ANCHOR BRACKET	1	(Black)	
13		818298Q 1	ANODE KIT	1		
14	10	40003 30	SCREW, (M6 x 25)	2		
15	12	29245	WASHER, (.281 x .500 x .060)	2		
16	10	855940 30	SCREW, (M8 x 30)	5		
17	10	8M0000586	SCREW, (M8 x 35)	1		
18	12	843108	WASHER, (.330 x .560 x .060)	4		
19	11	40138 8	NUT, (M8)	2		
20	17	49930A 1	PIN ASSEMBLY, Tilt Lock	1	(Non Power Trim)	
21	24	821461	SPRING	1	(Non Power Trim)	
22		19614 1	TILT TUBE	1		
23	11	858869	NUT, (.875-14)	2		
24	10	814259	SCREW, (.500-20 x 4.00)	4		
25	12	28421	WASHER, (1.5 x 3.05 x 0.13) SS	4		
26	11	826711 17	NUT, (.500-20)	4		
27		19385 25	LINK	1	(Non Power Trim)	
28		19615A 4	TILT LEVER	1	(Non Power Trim)	
29	23	812707	BUSHING	1	(Non Power Trim)	
30	12	19605	WASHER, (.520 x .850 x .060)	1	(Non Power Trim)	
31	13	99611	WAVE WASHER	1	(Non Power Trim)	
32		19621	TILT KNOB	1	(Non Power Trim)	
33	10	19611	SCREW, (.375-16 x .62)	1	(Non Power Trim)	
34	37	830253	DECAL, Tilt Lock	1	(Non Power Trim)	
35		19624A 1	SEAL KIT	1		
36	25	29619	O-RING, (.583 x .103)	1		
37	23	78861	SPACER	1		
38	54	22740	CLIP	1	(Power Trim)	
39		69205	C WASHER	1	(Power Trim)	
40	10	878608	SCREW, (#10-16 x .500)	1	(Power Trim)	